PARTS MANUAL
&

MULTIQUIP

MODEL P33/24:
HHM
HHMR
HHMR-BD (OPTION)
VARIABLE EXCENTRIC WEIGHT (OPTION)

STARTING SERIAL NO. 1534189
VIBRATORY TRENCH ROLLER

Revision #0 (03/10/06)

To find the latest revision of this D
publication, visit our website at:
www.multiquip.com

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALL TIMES.



P33/24 HHM-HHMR — TABLE OF CONTENTS

MQ RAMMAX P33/24 Transm?tter Control Box 1 Assembly.................. 64-65

Vibratory Trench Roller ;;at?esrr;ugg; é)nc:glt;ol 210 QR ggg;

Ilaebrf'soljlc?vypl':)egzt'll-'l'éll """"""""""""""""""""""""" g Optional Battery Disconnecting Switch Assy ..... 70-71
, P o Suction Filter ASSembIY .........cccveurerierinienninnns 72-73

Parts Ordering Procedures ..........ccovvveerennenienennnns 3 Dozer Blade Assembly 74-75

Explanation Of Code In Remarks Column................ 4 Lift Cylinger ASSEMDIY oo 76-77

SUGGEEED) SPR1E P 5 VG ASSI . TETO

- HHM-HHMR Hydraulic Schematic ............ccccovevenee. 80

Componet Drawings HHMR-BD Hydraulic SChematic.......c...vevrrsserrreee 81

Standard Drum ASSEMbIY .......ocooceivvvveesssiivrrenn 67 Hydraulic HOSE LaYOUL ....vvrreeeveeseeereeessreeee 82-83

Universal Drum ASSEMDIY .....oo...ccvsssivvesssvnesen 89 Hydraulic Hose LOCAtOr Chart ......oooeevreevrrseen 84

Smooth Drum 24" ASSEMDIY ....o...covvesvrsens 10-11 ComPONeNt LOGALON «...vvvveeeeeeerseceesescenses e 85

Smooth Drum 33" ASSEMDIY ......cccvvversvvesne 1213 HHM Electrical Component LOCALOF ......vvrocvrrr.e 86

Hydraulic Motor 1 ASSEMDIY ..........cc..vvvssvenn 14-15 HHM Wiring SChEMALIC ....vvvveeeeeeeceseecreess e 87

Hydraulic Motor 2 ASSEMBIY ......cccvvvvesssveves 16-17  HHMR Electrical Component LOCAION .......vocceo... 88

e 1819 HHMR Wiring SChEmMatic ........vvvvvrrvrvrsrre 89

V|brat9r Motor ASSembBIy .......cccoeveeiririririnine, 20-21 Var. Exc. Weight Electrical Component Locator ....... 90

Moulntmg Frame Assembly ... 2223 \jar Exc, Weight Wiring Schematic ..........c.cccovvevenee 91

Engine Cover Plate ASSEMDIY .........vv. 2425 HHMR-BD Wiring SCHEMARC ... 92

Insulating Board Assembly .........cccoovvicciinnnes 26-27

Cyclone Filter ASSEMDIY ......c...vvvssvvssvrssns 28-29  Tarmg and Conditions of Sale ......vvrveeerererrrssrnen 94

Diesel Engine ASSemDIY........ccocveevnnccicininenes 30-31

Engine Shock Mount Assembly ............cccceeunenee 32-33

Exhaust Silencer Assembly ...........ccovveererierunene. 34-35 & —— / Specification and part number

Air Cleaner ASSEMDIY .........ccuevvrerivereiiniicnnan, 36-37 & NOTE are subject to change without

PUMP ASSEMDBIY <....oooveeeeeeeeeeeee 38-39 & notice.

Air Intake/Qil Drain Hose Assembly ................... 40-41 &

Fuel Lines ASSembBIy ........cccooveeirncccirnnnee, 42-43

Console Cockpit ASSEMDIY .........covvvrriirrirerenn. 44-45

Emergency Stop Bumper Assembly .................. 46-47

Valves ASSEMDIY .....c.ovvveeeierrieerreceeses 48-49

Manual Operation Valves Assembly .................. 50-51

Remote Control Operation Valves Assembly ..... 52-53

Valve Block (Var. Excentric Weight) Assembly ... 54-55

Throttle Cable ASSEMDIY ..o, 56-57

Receiver/Console Assembly .........ccooocevercecennee. 58-59

Console Components 1 Assembly ...........c......... 60-61

Console Components 2 Assembly ...........ccc....... 62-63

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 2



PARTS ORDERING PROCEDURES

When ordering parts,
please supply the following information:

O Dealer account number
O Dealer name and address
O Shipping address (if different than billing address)
O Return fax number
O Applicable model number
O Quantity, part number and description of each part
O Specify preferred method of shipment:

v FedEx or UPS Ground

v/ FedEx or UPS Second Day or Third Day | Note: Unless otherwise indiicated by customer; all

v FedEx or UPS Next Day orders are treated as “Standard Orders”, and will

v/ Federal Express Priority One sh(p Zvi{hin 24 hours,., We will make every effort to '

/ DHL ship “Air Shipments” the same day that the order is

received, if prior to 2PM west coast time. “Stock

v Truck Orders” must be so noted on fax or web forms.

Here’s how to aet hel Place Your Parts Order Via Web or Fax
ere's now 1o get neip... For Even More Savinas!
Please have the model and serial number or cven iviore avmg S:
on hand when calling. (Domestic USA Dealers Only)
MULTIQUIP CORPORATE OFFICE
18910 Wilmington Ave. 800-421-1244 Extra Discounts!
Carson, CA 90746 FAX: 310-537-3927 All parts orders which include complete part numbers and
Email: mq@multiquip.com are received by our automated web parts order system, or
Internet: www.multiquip.com by fax qualify for the following extra discounts:
PARTS DEPARTMENT Ordered Standard Stock orders
800-427-1244 FAX: 800-672-7877 via orders ($750 list and above)
310-537-3700 FAX: 310-637-3284 Fax 3% 10%
MAYCO PARTS Web 5% 10%
800-306-2926 FAX: 800-672-7877 i i
310-537-3700 FAX: 310-637-3284 8[,7’30[3[ fl'elg:t a_;laawances
SERVICE DEPARTMENT when you oraer 10 0r more
800-421-1244 FAX: 310-537-4259 line items via Web or Fax!
810-537-3700 FedEx Ground Service at no charge for freight
TECHNICAL ASSISTANCE No other allowances on freight shipped by any other
800'478'1 244 FAX 31 0'631 '5032 Carrier_
WARRANTY DEPARTMENT **Common nuts, bolts and washers (all items under $1.00
800-421-1244, EXT. 279 FAX: 310-537-1173 list price) do not count towards the 10+ line items.
310-537-3700, EXT. 279
NOTE: DISCOUNTS ARE SUBJECT TO CHANGE

MULTIQUIP INC.

18910 WILMINGTON AVENUE
POST OFFICE BOX 6254

- CARSON, CALIFORNIA 90749

310-537-3700 + 800-421-1244 Toll-free nationwide — 800-427-1244

FAX: 310-537-3927
MULTIQUIP c.vui mq@multiquip.com Toll-free FAX — 800-6-PARTS-7 (800/672-7877)
INTERNET: www.multiquip.com

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 3

Direct TOLL-FREE access
to our Parts Department:




P33/24 HHM-HHMR — EXPLANATION OF PARTS SECTION REMARKS

The following section explains the different symbols and
remarks used in the Parts section of this manual. Use the help
numbers found on the back page of the manual if there are
any questions.

The contents and part numbers listed in the parts section
are subject to change without notice. Multiquip does not
guarantee the availibility of the parts listed.

Sample Parts List:

NO. PARTNO. PARTNAME QTY. REMARKS

1 12345 210 N I 1.... INCLUDES ITEMS W/*
2% WASHER, 1/4IN. ........... NOT SOLD SEPARATELY
2% 12347 WASHER, 3/8IN. ....1.... MQ-45T ONLY

3 12348 HOSE......ccccovnee. AR.. MAKE LOCALLY

4 12349 BEARING ................ 1.... SN 2345B AND ABOVE
NO. Column

Unique Symbols - All items with same unique symbol
(*, #, 4, %, or >) in the number column belong to the same
assembly or kit, which is indicated by a note in the “Remarks”
column.

Duplicate ltem Numbers - Duplicate numbers indicate
multiple part numbers are in effect for the same general
item, such as different size saw blade guards in use or a
part that has been updated on newer versions of the same
machine.

BhaBEEEE

When ordering a part that has more
than one item number listed, check
the remarks column for help in
determining the proper part to order.

NOTE

PART NO. Column

Numbers Used - Part numbers can be indicated by a
number, a blank entry, or TBD.

TBD (To Be Determined) is generally used to show a part
that has not been assigned a formal part number at time of
publication.

A blank entry generally indicates that the item is not sold
separately or is not sold by Multiquip. Other entries will be
clarified in the “Remarks” Column.

QTY. Column

Numbers Used - ltem quantity can be indicated by a
number, a blank entry, or A/R.

A/R (As Required) is generally used for hoses or other parts
that are sold in bulk and cut to length.

A blank entry generally indicates that the item is not sold
separately. Other entries will be clarified in the “Remarks”
Column.

REMARKS Column

Some of the most common notes found in the “Remarks”
Column are listed below. Other additional notes needed to
describe the item can also be shown.

Assembly/Kit - All items on the parts list with the same
unique symbol will be included when this item is purchased.

Indicated by:
“INCLUDES ITEMS W/(unique symbol)”

Serial Number Break - Used to list an effective serial
number range where a particular part is used.

Indicated by:
“SIN XXXXX AND BELOW”
“SIN XXXX AND ABOVE”
“SIN XXXXTO S/N XXX

Specific Model Number Use - Indicates that the part is
used only with the specific model number or model number
variant listed. It can also be used to show a part is NOT
used on a specific model or model number variant.

Indicated by:
“XXXXX ONLY”
“NOT USED ON XXXX”

“Make/Obtain Locally” - Indicates that the part can be
purchased at any hardware shop or made out of available
items. Examples include battery cables, shims, and certain
washers and nuts.

“Not Sold Separately”- Indicates that an item cannot be
purchased as a separate item and is either part of an
assembly/kit that can be purchased, or is not available for
sale through Multiquip.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 4



P33/24 HHM-HHMR — SUGGESTED SPARE PARTS

MQ RAMMAX P33/24 HHM-HHMR VIBRATORY TRENCH
ROLLER 1TO 3 UNITS W/HATZ 2 G40

Qty.... PIN e Description

3 49061600 ............ AIR FILTER :: Part numbers on this
3 5000800 OLFITER [=  NOTE Suggested Spare Parts List
3 51619 o HIGH-PRESSURE FILTER - may supercede/replace the P/
1 1rs 68232 o VOLTAGE REGULATOR &= N's shown in the test pages of
1....100105108 ... SAFETY BUMPER ta this manual.

1 1o 4548 s THROTTLE ASSY. (W/LEVER & CABLE)

1100 52012 o STARTER SWITCH

6 s, 52007 oo STARTERKEYS

1...1010615126....... RECEIVEREYE

1 e BBT52 oo HOUR METER

1 oo 68552 oo COCKPIT

3. 68744 . FUSES

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 5



STANDARD DRUM ASSY.

HHMR —
REAR

—
- -
- -
<r
N
)
)
o

o
Ll
(&)
<C
o
©
=
o
b
Pse)
=2
(=)
H
>
Ll
oc
-
<t
=2
=
<
=
n
-
oc
<t
o
oc
=
XL
o
=
=
=
<
a
I
™
o

STANDARD DRUM ASSY.



P33/24 HHM-HHMR — STANDARD DRUM ASSY.

STANDARD DRUM ASSY.

NO. PARTNO. PART NAME QTy. REMARKS

1 00288 SCRAPER, 33" F/R-F/L.....cooviiiiiiicicns 4. USE WITH FRONT DRUM 00422
2 00289 SCRAPER, 33" RIR-R/L....ccoeviiciiinciicias 4. USE WITH REAR DRUM 00422
3 00290 SCRAPER, 24" F/IR-F/L.....oooeviriiiinicrciins 4. USE WITH FRONT DRUM 00423
4 00291 SCRAPER, 24" RIR-R/L .....ooevrivicieinincriinins 4. USE WITH REAR DRUM 00423
5 00422 DRUM, 33" SMALL PADS ..o, 4. DIA.2.78 FT. (850 MM)

6 00423 DRUM, 24" SMALL PADS ........ccooiiiiciiine, 4. DIA.2.06 FT. (630 MM)

11 58332 RETAINING WASHER, S-18 32

12 55946 HEX BOLT, M12 X 25 24

13 54153 ALLEN HEAD CAP SCREW, M18 X 40 32

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 7



UNIVERSAL DRUM ASSY.

HHMR —

P33/24 HHM

UNIVERSAL DRUM ASSY.

REAR

DIA. 2.78 FT.

(850 MM)

T.

DIA.2.78 F

\

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 8




P33/24 HHM-HHMR — UNIVERSAL DRUM ASSY.

UNIVERSAL DRUM ASSY.

NO. PARTNO. PART NAME QTY. REMARKS

1% 00342 SCRAPER, 24" FIL-R/R ..o 4. USE WITH REAR DRUM 00300

2% 00343 SCRAPER, 24" F/R-L/R ...cooeiiiices 4. USE WITH FRONT DRUM 00300

3# 00344 SCRAPER, 33" FIL-R/R ....cooiveriiceiis 4. USE WITH FRONT DRUM 00400

44 00345 SCRAPER, 33" F/R-L/R ...covirvcriceiis 4. USE WITH REAR DRUM 00400

5% 00300 DRUM, 24" LARGE PADS ........cccoooviviiiiinns 4. DIA.2.06 FT. (630 MM)

6# 00400 DRUM, 33" LARGE PADS ........cccooovieiriinins 4. DIA. 2.78 FT (850 MM)

11 58332 RETAINING WASHER, S-18 32

12 55946 HEX BOLT, M12 X 25 24

13 54153 ALLEN HEAD CAP SCREW, M18X40 32

14 KIT24A DRUM AND SCRAPERKIT ......ccoviviciriiinnns T CONTACT UNIT SALES
INCLUDES ITEMS W/*

15 KIT33A DRUM AND SCRAPERKIT ....coccvvivrcrerrininees LR CONTACT UNIT SALES

INCLUDES ITEMS W/#

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 9



P33/24 HHM-HHMR — SMOOTH DRUM 24” ASSY.

SMOOTH DRUM 24” ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 10



P33/24 HHM-HHMR — SMOOTH DRUM 24” ASSY.

SMOOTH DRUM 24” ASSY.

NO. PARTNO. PARTNAME QTYy. REMARKS
1 05456 SCRAPER 2
2 05457 SCRAPER 2
3 3-10615 SCRAPER 2
4 3-10616 SCRAPER 2
5 3-10614 DRUM, DIA. 24 4
6 05454 CLAMPING LATH 8
7 58332 RETAINING WASHER, S-18 32
8 55946 HEX BOLT, M12X25 24
9 55902 HEX BOLT, M8X30 32
10 58222 LOCKWASHER, 8.4X18X2 32
i 05455 SCRAPER LATH, 3-74102 VULKOLLAN
90°SHORE T=8MM 8
12 54153 ALLEN HEAD CAP SCREW, M18X40 32

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 11



P33/24 HHM-HHMR — SMOOTH DRUM 33” ASSY.

SMOOTH DRUM 33" ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 12



P33/24 HHM-HHMR — SMOOTH DRUM 33” ASSY.

SMOOTH DRUM 33" ASSY.

NO. PARTNO. PARTNAME QTYy. REMARKS
1 05428 SCRAPER 2
2 05429 SCRAPER 2
3 3-10612 SCRAPER 2
4 3-10613 SCRAPER 2
5 05426 SCRAPER LATH 8
6 3-10611 DRUM, DIA. 33 4
7 05427 CLAMPING LATH, B6.4 8
8 58332 RETAINING WASHER, S-18 32
9 55946 HEX BOLT, M12X25 24
10 55902 HEX BOLT, M8X30 48
" 58222 LOCKWASHER, 8.4X18X2 48
12 54153 ALLEN HEAD CAP SCREW 32

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 13



P33/24 HHM-HHMR — HYDRAULIC MOTOR 1 ASSY.

HYDRAULIC MOTOR 1 ASSY.

((((((((("
7

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 14



P33/24 HHM-HHMR — HYDRAULIC MOTOR 1 ASSY.

HYDRAULIC MOTOR 1 ASSY.

NO.  PARTNO. PART NAME Qry. REMARKS
1 88022 HYDRAULIC MOTOR, R/F WITHOUT BRAKE 1
2 88021 HYDRAULIC MOTOR, L/F WITH BRAKE 1
3 88022 HYDRAULIC MOTOR, L/RWITHOUT BRAKE 1
4 88021 HYDRAULIC MOTOR, R/R WITH BRAKE 1
5 58329 RETAINING WASHER, S-14 48
6 54110 ALLEN HEAD CAP SCREW, M14 X 40 48

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 15



P33/24 HHM-HHMR — HYDRAULIC MOTOR 2 ASSY.

HYDRAULIC MOTOR 2 ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 16



P33/24 HHM-HHMR — HYDRAULIC MOTOR 2 ASSY.

HYDRAULIC MOTOR 2 ASSY.

NO.  PARTNO. PART NAME QTy. REMARKS
1 58618 COPPER RING, 10 X 14 X 1 4
2 58605 COPPER RING 8
3 58606 COPPER RING, 16 X 22 X 1.5 8
4 46203 BONNET, COVER 4
5 58429 SPRING WASHER 32
10 51215 BALL, RB-16 KI.5 4
11 67000 OIL OVER FLOW HOSE 4
12 62031 O-RING, 14 X 3 AU 90° SHORE 12
13 62166 O-RING 4
14 46222 PIPE 2
15 46223 PIPE 2
16 46224 PIPE 4
17 63250 BRACKET, ABA8-12 X9 4
18 57775 HOSE STEM, M14 X 1.5 4
19 57682 CUTTING RING, 12-L/S 4
20 55901 HEX BOLT, M8 X 20 32
21 57689 HEX NUT, 12-S 4
22 58800 DRAIN PLUG, M10 X 1 4
23 58814 DRAIN PLUG, M14 X 1.5 8
24 58813 DRAIN PLUG, M16 X 1.5 8
25 57475 HYDRAULIC FITTING, G3 12 LM 8
26 57529 HYDRAULIC FITTING, SWVE 12 LM 4

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 17



P33/24 HHM-HHMR —VIBRATOR ASSY.

VIBRATOR ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 18



P33/24 HHM-HHMR —VIBRATOR ASSY.

VIBRATOR ASSY.

NO.  PARTNO. PART NAME QTYy. REMARKS
1 58603 COPPER RING, 12X 18 X 1.5 2

2 00405 SPACER RING 1

3 00374 VENT SCREW 2

4 58429 SPRING WASHER 8

5 3-10146 PAPER SEAL 1

6 3-10144 BEARING HOUSING 1

7 58974 RING, 1170 1

8 58335 RETAINING WASHER, S-12 VERZ. 6

9 55903 HEX BOLT, M8 X 25 8

10 3-10142 EXCENTRIC WEIGHT ......ccovviiiiiicien, T, STANDARD
10 3-10486 EXCENTRIC WEIGHT ....c.ocovvviircicie, LT VARIABLE
11 3-10143 EXCENTRIC HOUSING 1

12 3-10145 COVER 1

13 62503 SHAFT SEAL, 135 X 170 X 12 B1 2

14 54648 ALLEN HEAD CAP SCREW, M12 X 30 6

15 51102 ROLLER BEARING, NJ 316 2

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 19



P33/24 HHM-HHMR —VIBRATOR MOTOR ASSY.

VIBRATOR MOTOR ASSY.

REAR

FRONT

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 20



P33/24 HHM-HHMR —VIBRATOR MOTOR ASSY.

VIBRATOR MOTOR ASSY.

NO.  PARTNO. PART NAME QTYy. REMARKS
1 05421 MANIFOLD 1
2 58428 SPRING WASHER 8
3 58429 SPRING WASHER 4
4 58277 SPRING WASHER, B 12 1
5 00397 COUPLING 1
6 62039 O-RING, DURCHM. 18 X 25 2
7 64100 PAPER SEAL, KM 1/11 1
8 58025 WASHER, B 6.4 4
9 59027 WOODRUFF KEY, 3 X 6.5 1
10 63152 STRAP, GR.3 DURCHM. 18 1
11 63175 STRAP, GR.318 X 18 X 18 2
12 3-10184 SHEET METAL GUARD 1
13 58335 RETAINING WASHER, S-12 VERZ. 2
14 58331 RETAINING WASHER, S-16 VERZ. 9
15 57171 HEX NUT, BM 12 X 1.5 1
16 57503 HYDRAULIC FITTING, GE 10 SM 2
17 57526 HYDRAULIC FITTING, SWVE 8 LM 2
18 57635 HYDRAULIC FITTING, WF-35LK-L15-250 2
19 50104 GEAR MOTOR, KM 1/11 1
20 54649 ALLEN HEAD CAP SCREW, M12 X 35 2
21 54516 ALLEN HEAD CAP SCREW, M16 X 55 9
22 54604 ALLEN HEAD CAP SCREW, M6 X 20 4
23 54605 ALLEN HEAD CAP SCREW, M6 X 25 2
24 54606 ALLEN HEAD CAP SCREW, M6 X 30 2
25 54607 ALLEN HEAD CAP SCREW, M6 X 35 4
26 54619 ALLEN HEAD CAP SCREW, M8 X 25 4
27 54621 ALLEN HEAD CAP SCREW, M8 X 35 2
28 59524 PARALLEL PIN, 10M6 X 40 2

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 21



P33/24 HHM-HHMR — MOUNTING FRAME ASSY.

MOUNTING FRAME ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 22



P33/24 HHM-HHMR — MOUNTING FRAME ASSY.

MOUNTING FRAME ASSY.

NO.  PARTNO. PART NAME QTYy. REMARKS
1 63093 COVER PLATE, GR.3 GD 1
2 58431 SPRING WASHER, A 12 8
3 58025 WASHER, B 6.4 8
4 63154 STRAP, GR.3 DURCHM. 22 4
5 63171 STRAP, GR.3D 22X22 1
6 63533 SHOCK MOUNT, 90 X 50 - 45°SHORE 8
7 55721 HEX BOLT, M12 X 18 8
8 55706 HEX BOLT, M8 X 45 1
9 05281 MOUNTING FRAME COMPL. 1
10 57484 HYDRAULIC FITTING, TH 10 PLM 1
11 57577 HYDRAULIC FITTING, WHO 10 LM 1
12 57578 HYDRAULIC FITTING, WHO 12 SM 8
13 54606 ALLEN HEAD CAP SCREW, M6 X 30 8
14 05267 CONSOLE COMPL. 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 23



P33/24 HHM-HHMR — ENGINE COVER PLATE ASSY.

ENGINE COVER PLATE ASSY.

PART OF CONSOLE

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 24



P33/24 HHM-HHMR — ENGINE COVER PLATE ASSY.

ENGINE COVER PLATE ASSY.

NO.  PARTNO. PART NAME QTYy. REMARKS
4 59143 GAS PRESSURE SPRING 1
5 63930 ARTICULATED EYE, AG 36 2
6 05239 WIRE CABLE 1
7 07254 PRESS-SCREW 2
8 07253 PRESS-NUT 2
9 3-10028 HINGE 2
10 58125 WASHER, A 10.5 ST 18
12 58026 WASHER, B 8.4 2
13 57103 HEX NUT, M10 6
14 57079 HEXNUT, M 8 4
15 55911 HEX BOLT, M10 X 20 6
16 55914 HEX BOLT, M10 X 35 6
18 55908 HEX BOLT, M8 X 35 2
19 05725 TOGGLE - TYPE FASTENER 1
20 54803 ALLEN HEAD CAP SCREW,M8 X20 2
21 05246 COVER PLATE, ENGINE 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 25



P33/24 HHM-HHMR — INSULATING BOARD ASSY.

INSULATING BOARD ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 26



P33/24 HHM-HHMR — INSULATING BOARD ASSY.

INSULATING BOARD ASSY.

NO.  PARTNO. PART NAME QTy. REMARKS
1 05312 STOP PLATE 2
2 05223 SEAL LATH 1
3 05254 SEAL LATH 2
4 05255 SEAL LATH 6
5 05522 SEAL LATH 1
6 05594 SEAL LATH 4
7 3-10021 SEAL LATH 1
8 3-10156 SEAL LATH 1
9 3-10109 SOUND DAMPENING PLATE 1
10 3-10112 SOUND DAMPENING PLATE 1
11 3-10120 SOUND DAMPENING PLATE 1
12 3-10116 SOUND DAMPENING PLATE 1
13 3-10117 SOUND DAMPENING PLATE 1
14 3-10337 SOUND DAMPENING PLATE 1
15 3-10338 SOUND DAMPENING PLATE 1
16 3-10339 SOUND DAMPENING PLATE 1
17 56055 SCREW, M6 X 12 4

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 27



P33/24 HHM-HHMR — CYCLONE FILTER ASSY.

CYCLONE FILTER ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 28



P33/24 HHM-HHMR — CYCLONE FILTER ASSY.

CYCLONE FILTER ASSY.

NO.  PARTNO. PART NAME QTY. REMARKS
1 3-10443 CYCLONE FILTER COMPL. 1
2 3-10331 GASKET 1
3 3-10332 GASKET 1
4 3-10328 FILTER SUPPORT 1
5 3-10341 EDGE PROTECTION 1
6 3-10342 EDGE PROTECTION 1
7 3-10343 EDGE PROTECTION 1
8 3-10344 EDGE PROTECTION 1
11 58176 WASHER, A 6.4 8
12 58025 WASHER, B 6.4 3
13 55892 HEX BOLT, M6 X 16 11
16 3-10333 COVER ANGLE 1
17 3-10331 GASKET 1
18 3-10332 GASKET 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 29



P33/24 HHM-HHMR — DIESEL ENGINE ASSY.

DIESEL ENGINE ASSY.

OPND
1l '/ !

©
17
S | > @)
‘

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 30




P33/24 HHM-HHMR — DIESEL ENGINE ASSY.

DIESEL ENGINE ASSY.

NO.  PARTNO. PART NAME Qry. REMARKS
1 3-10214 MANIFOLD 1
2 05341 GASKET 1
3 01285600 GASKET 1
4 05408 VALVE PLATE 1
5 49531 ENGINE 2 G40 1
6 01178100 VALVE SHUTOFF 1
7 05975 AIR SUCTION MANIFOLD 1
8 00632101 ENGINE OIL CAP 1
9 50328300 SCREW NUT 1
10 50469200 GAUGE OIL 1
11 05658 LEVER COMPL. 1
12 58107 WASHER, A 6.4 ST 1
13 58038 WASHER, B 4.3 2
14 58026 WASHER, B 8.4 8
15 3-10160 SHRINKABLE SLEEVE 1
16 3-10335 SHOCK MOUNT FASTENING 1
17 58334 RETAINING WASHER, S-10 2
18 57028 HEXNUT, M6 4
19 55913 HEX BOLT, M10 X 30 2
20 55895 HEX BOLT, M6 X 25 2
21 55901 HEX BOLT, M8 X 20 4
22 55903 HEX BOLT, M8 X 25 4
23 05959 COVER 1
24 54192 ALLEN HEAD CAP SCREW, M4 X 30 2
25 63501 SHOCK MOUNT, 75 X 50 FORM D/45° SHORE 1
26 57270 HEX NUT, M 12 1
27 3-10334 HOLDING ANGLE 1
28 58125 WASHER, A 10.5 ST 2
29 58028 WASHER, B 13 1
30 55920 HEX BOLT, M12 X 20 1
31 556912 HEX BOLT, M10 X 25 2

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 31



P33/24 HHM-HHMR — ENGINE SHOCK MOUNT ASSY.
ENGINE SHOCK MOUNT ASSY.

\\
Ro ﬁ«««ﬂ

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 32




P33/24 HHM-HHMR — ENGINE SHOCK MOUNT ASSY.

ENGINE SHOCK MOUNT ASSY.

NO.  PARTNO. PART NAME Qry. REMARKS
1 3-10227 COVER SHEET 1
3 55959 HEX BOLT, M6 X 12 9
4 3-10135 SHOCKMOUNT 1
7 05420 ENGINE TUB 1
8 58125 WASHER, A 10.5 ST 6
10 63521 SHOCK MOUNT, 60X30 FORM B 5
14 58334 RETAINING WASHER, S-10 13
15 57030 HEX NUT, M10 5
16 55911 HEX BOLT, M10 X 20 6
18 55913 HEX BOLT, M10 X 30 8

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 33



P33/24 HHM-HHMR — EXHAUST SILENCER ASSY.

EXHAUST SILENCER ASSY.

PART OF ENGINE

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 34




P33/24 HHM-HHMR — EXHAUST SILENCER ASSY.

EXHAUST SILENCER ASSY.

NO.  PARTNO. PART NAME QTY. REMARKS
1% 05613 GASKET 1

2% 01285500 GASKET 2

3% 05610 OUTPUT TUBE 1

5% 40028400 COPPER HEX NUT, M8 4

6 90215 EXHAUST SILENCER WITH HARDWARE ........ T INCLUDES ITEMS W/*
7 05290 EXHAUST SILENCER SUPPORT 1

8* 58028 WASHER, B 13 2

9% 58025 WASHER, B 6.4 8

10+ 3-10027 PROTECTIVE GRATING 1

1% 58325 RETAINING WASHER, S-8 VERZINKT 4

12« 57131 HEX NUT, M 12 2

13x 57028 HEXNUT, M6 2

14x 54604 ALLEN HEAD CAP SCREW, M6 X 20 4

15% 54632 ALLEN HEAD CAP SCREW, M10 X 25 1

16% 58027 WASHER, B 10.5 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 35



P33/24 HHM-HHMR — AIR CLEANER ASSY.

AIR CLEANER ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 36



P33/24 HHM-HHMR — AIR CLEANER ASSY.

AIR CLEANER ASSY.

NO.  PARTNO. PART NAME QTY. REMARKS
1 68723 BEARING BUSH, HD 16-6-12 S-BO10 1
2 3-10026 CELLULAR RUBBER PLATE 1
3 3-10136 PIPE INLET 1
4 3-10209 HOLDING ANGLE 1
5 3-10025 CLAMP PIECE 1
7 69209 AIR CLEANER COMPL. 1
8 3-10315 AIR FILTER HOLDING DEVICE 1
9 69210 AIR CLEANER CARTRIDGE 1
10 68232 VOLTAGE REGULATOR 1
" 3-58180 WASHER, A 3.2 4
12 63268 BRACKET, ABA 44-56X12.2 2
13 63281 BRACKET, NORMA 142 2
14 58325 RETAINING WASHER, S-8 2
15 55924 HEX BOLT, M12 X 25 3
16 58224 LOCKWASHER, 13X29X3 3
17 69205 RUBBER CAP 1
18 68722 CONNECTOR, HD 10-6-12P 1
19 58302 TOOTHED LOCK WASHER, 18.2 2
20 56130 ALLEN HEAD CAP SCREW, M3X8 4
21 54619 ALLEN HEAD CAP SCREW, M8X25 2
22 69218 AIR FILTER COVER W/ WING NUT 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 37



P33/24 HHM-HHMR — PUMP ASSY.

PUMP ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 38



P33/24 HHM-HHMR — PUMP ASSY.

PUMP ASSY.

NO.  PARTNO. PART NAME QTYy. REMARKS
1 50340 HYDRAULIC PUMP, KP 1/8 - 6 +3+3 ........cccoceenue T STANDARD
1 50319 HYDRAULIC PUMP, KP1/11 +3+43 ....ccoveiiies T VARIABLE
2 58277 SPRING WASHER, B 12 1

4 51038 COUPLING BOX, BOWEX M38 1

5 05952 HOUSING 1

6 51036 COUPLING HUB, L.0012280004 1

7 51037 COUPLING HUB, L.0012280005 1

8 3-10492 COUPLING HALF 1

9 05462 VENTILATOR, ART.-NR.: 4402 2

10 62039 O-RING, DURCHM. 18 X 2.5 3

11 62050 O-RING, DURCHM. 24 X 2.5 1

13 58076 WASHER, 13 1

14 59027 WOODRUFF KEY, 3X6.5 1

15 05955 SCREW 1

16 58324 RETAINING WASHER, S-6 VERZINKT 16

17 58334 RETAINING WASHER, S-10 4

18 58325 RETAINING WASHER, S-8 4

19 57171 HEX NUT, BM 12X1.5 2

20 58220 LOCK WASHER, 19X42X4.5 1

21 3-10230 COUPLING 1

22 57456 HYDRAULIC FITTING 1

23 57644 HYDRAULIC FITTING, WF-35LK-12L-315 3

24 54632 ALLEN HEAD CAP SCREW 4

25 54604 ALLEN HEAD CAP SCREW 8

26 54607 ALLEN HEAD CAP SCREW 8

27 54620 ALLEN HEAD CAP SCREW 4

28 59501 PARALLEL PIN 2

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 39



P33/24 HHM-HHMR — AIR INTAKE/OIL DRAIN HOSE ASSY.

AIR INTAKE/OIL DRAIN HOSE ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 40



P33/24 HHM-HHMR — AIR INTAKE/OIL DRAIN HOSE ASSY.

AIR INTAKE/OIL DRAIN HOSE ASSY.

NO.  PARTNO. PART NAME QTYy. REMARKS
1 05424 DISTANCE 1
3 3-10157 EDGE PROTECTION 1
4 05240 FAN COVER 1
5 05720 OIL DRAIN HOSE, 2 TEM DN 12X165 1
6 58077 WASHER, 8.4 7
7 58176 WASHER, A 6.4 2
8 58025 WASHER, B 6.4 2
9 63079 BRACKET, RSGU 1. 25/20 1
10 3-10221 APRON 1
11 58325 RETAINING WASHER, S-8 1
12 57078 HEXNUT, M6 2
13 55894 HEX BOLT, M6X20 2
14 55906 HEX BOLT, M8X12 7
15 57438 DRAIN PLUG 1
16 57476 HYDRAULIC FITTING, GE 12-PLM (14X1.5) 1
17 54040 ALLEN HEAD CAP SCREW, M8X22 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 41



P33/24 HHM-HHMR — FUEL LINES ASSY.

FUEL LINES ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 42



P33/24 HHM-HHMR — FUEL LINES ASSY.

FUEL LINES ASSY.
NO.  PARTNO. PART NAME QTYy. REMARKS
1 58605 COPPER RING, 14X20X1.5 2
2 58601 COPPER RING, 8X13X1.5 2
3 50379100 DIESEL FILTER 1
4 05718 DIESEL HOSE 1
5 3-10158 DIESEL HOSE 1
6 3-10161 DIESEL HOSE 1
7 05589 HOSE 1
8 57728 BANJO BOLT, M14X1.5 1
9 57848 BANJO BOLT 1
12 57729 BANJO UNION, M14X1.5 NW8 1
13 57849 BANJO UNION 1
14 3-10163 VALVE PLATE 1
15 50354600 VALVE 1
16 63050 BRACKET, RSGU 1. 10/15 1
17 63068 BRACKET, RSGU 1.10/20 1
18 63250 BRACKET, ABA 8-12X9 1
19 63255 BRACKET, D7-11 2
20 63275 BRACKET, ABA 11-13 STANDARD W1

MINABA ART.-NR. 8864013009 9
21 05589 HOSE 1
22 3-10159 INSULATING TUBE 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 43



P33/24 HHM-HHMR — CONSOLE COCKPIT ASSY.

CONSOLE COCKPIT ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 44



P33/24 HHM-HHMR — CONSOLE COCKPIT ASSY.

CONSOLE COCKPIT ASSY.

NO.  PARTNO. PART NAME Qry. REMARKS

1 39725 ADHESIVE PLATE ..o T DRIVING RIGHT, MOVING
BLADE UP ON P33/24 HHMR-BD

2 39725 ADHESIVE PLATE ..o T DRIVING LEFT, MOVING
BLADE DOWN ON P33/24 HHMR-BD

3 39724 ADHESIVE PLATE ..o T FAST FORWARD, VIBRATION

4 63618 LIMIT STOP, D-25 KONISCH 2

5 56251 PARKER SCREW, 3.5X6.5 6

6 68552 COCKPIT 1

7 3-10593 DISTANCE 1

8 59142 GAS PRESSURE SPRING ................... T WITHOUT ARTICULATED EYE

9 3-10485 EDGE PROTECTION 1

10 3-10263 EDGE PROTECTION 1

" 52026 HINGED COVER 1

12 51927 CONTROL LAMP, RED 1

13 51928 CONTROL LAMP, RED 1

14 51929 CONTROL LAMP, GREEN 1

15 56229 SCREW, M4X18 2

16 56222 SCREW, M5X20 4

17 05261 FRAME PLATE FOR VALVES 1

18 68263 GRIP, HANDLE, KIPP 06960-11821 1

19 58125 WASHER, A10.5 ST 4

20 58039 WASHER, B5.3 4

21 63066 BRACKET 1

22 52007 KEY 2

23 57076 HEX NUT, M4 2

24 57077 HEX NUT, M5 4

25 57078 HEX NUT, M6 2

26 57079 HEX NUT, M8 1

27 57129 HEX NUT, M8 2

28 55912 HEX BOLT, M10X25 2

29 55914 HEX BOLT, M10X35 2

30 55901 HEX BOLT, M8X20 1

31 55902 HEX BOLT, M8X30 1

32 55908 HEX BOLT, M8X35 1

33 58219 LOCK WASHER, 6.4X14X2 1

34 58222 LOCK WASHER, 8.4X18X2 1

35 68752 HOUR COUNTER 1

36 52012 STARTER SWITCH 1

37 54600 ALLEN HEAD CAP SCREW, M6X12 1

38 63930 ARTICULATED EYE 2

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 45



P33/24 HHM-HHMR — EMERGENCY STOP BUMPER ASSY.

EMERGENCY STOP BUMPER ASSY.

\

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 46




P33/24 HHM-HHMR — EMERGENCY STOP BUMPER ASSY.

EMERGENCY STOP BUMPER ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 90256 EMERGENCY STOP BUMPER ..................... LI INCLUDES ITEMS W/*
2 3-10318 COVER PLATE 1
3 50749 GASKET SET 1
4% 59090 PRESSURE SPRING, D-283A-15 2
5 50993 SPRING BARREL, NR. 01/101/4E 1
6 59301 PIN, 2.3X6 4
7x  3-10295 MOUNTING BOW 2
8 50748 HYDRAULIC VALVE 1
9 3-10187 CLAMPING PLATE COMPL. 1
10% 51215 BALL 2
11% 05628 BEARING BUSH 2
12 39653 OPERATING PLATE 1
13%  3-10319 SWITCHING BAR 1
14%x 58027 WASHER, B10.5 6
15 58026 WASHER, B8.4 8
16% 05625 LEG SPRING 1
17% 05626 LEG SPRING 1
18 50992 SPRING PRESSURE, NR. 3/11.8/36/77.7 1
19 57080 HEX NUT, M10 4
20x 57030 HEX NUT, M10 2
21 55911 HEX BOLT, M10X20 2
22% 55912 HEX BOLT, M10X25 4
23x 55671 HEX BOLT, M10X50 1
24 55900 HEX BOLT, M8X16 4
25 55903 HEX BOLT, M8X25 4
26% 05487 STOPPER 1
27 3-10545 STOPPER COMPL. ..ot 1 INCLUDES ITEMS W/%
28% 58804 DRAIN PLUG, M18X1.5 1
29 57504 HYDRAULIC FITTING, GE 12 SM 1
30 57540 HYDRAULIC FITTING, SWVE 12 SM 3

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 47



P33/24 HHM-HHMR — VALVES ASSY.

VALVES ASSY.

OPTIONAL MANUAL
OPERATION VALVES

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 48



P33/24 HHM-HHMR — VALVES ASSY.

VALVES ASSY.

NO. PARTNO. PART NAME Qry. REMARKS

1 3-10596 COVER SHEET 1

2 51619 FILTER INSERT, V3.0510-08 1

3 056225 THREADED BLOCK 1

4 59304 PIN, 2.3X8 4

5 51617 HIGH PRESSURE FILTER 1

6 51620 O-RING, N 007.0543/1 1

7 58027 WASHER, B10.5 6

8 58325 RETAINING WASHER, S-8 2

9 55714 HEX BOLT, M10X20 4

10 55912 HEX BOLT, M10X25 13

11 58221 LOCK WASHER, 10.5X23X2.5 11

14 05259 VALVE PLATE 1

15 57540 HYDRAULIC FITTING, SWVE 12 SM 2

16 54047 ALLEN HEAD CAP SCREW, M8X55 2

17 50933 CONTROL VALVE ......coiiiieierninereinis 2 e, MANUAL OPERATION
18 50932 CONTROL VALVE, IDENT.-NR. 300210 ......... T MANUAL OPERATION

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 49



>
n
%)
<
n
Ll
2
>
=
o
[
<
o
L
o
o
-l
<<
>
—
<<
=

HHMR —

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 50

P33/24 HHM

MANUAL OPERATION VALVES ASSY.




P33/24 HHM-HHMR — MANUAL OPERATION VALVES ASSY.

MANUAL OPERATION VALVES ASSY.

NO. PARTNO. PART NAME QTy. REMARKS
1 50956 PIN 4
2 50957 PIN 4
3 50935 PRESSURE VALVE COMPLETE 3
4 59660 HEADLESS PIN M12 X 60 DIN 913 4
5 3-10594 GRIP STRAIGHT 2
6 3-10595 GRIP BEVELED 2
7 50954 HOLDING DEVICE 4
8 58028 WASHER B13 4
9 50955 LEVER 4
10 57131 HEX NUT 2
i 50932 VALVE, HIGH SPEED/VIBRATION 1
12 50933 VALVE, STEERING 2
13 57477 HYDRAULIC FITTING GE 18 LM 3
14 57504 HYDRAULIC FITTING GE 12 LM 5
15 57515 HYDRAULIC FITTING GE 15 LM 2
16 57540 HYDRAULIC FITTING SWVE 12 SM 3
17 54558 ALLEN HEAD CAP SCREW M5 X 50 16

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 51



P33/24 HHM-HHMR — REMOTE CONTROL OPERATION VALVES ASSY.

REMOTE CONTROL OPERATION VALVES ASSY.

\
AN \
) ), \

\

4 \

<3 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 52



P33/24 HHM-HHMR — REMOTE CONTROL OPERATION VALVES ASSY.

REMOTE CONTROL OPERATION VALVES ASSY.

NO. PARTNO. PART NAME QTY. REMARKS

1*# 50956 PIN 4

2x# 50957 PIN 4

3x# 50935 VALVE 3

4 59660 HEADLESS PIN, M12X60 4

5 3-10594 GRIP, HANDLE 2

6 3-10595 GRIP, HANDLE 2

7x# 50954 HOLDING DEVICE 4

8x# 50978 MAGNET COIL, DPSA 1 B20-12C-18H 7

Ox# 50977 O-RING, 12.48X1.78 14

10%# 50979 NUT 7

1 58028 WASHER, B13 4

12%x# 50955 LEVER 4

13 57131 HEX NUT, M12 2

14 48012 CONTROL VALVE, HIGH SPEED/VIBRATION ... 1 ....... REMOTE CONTROL OPERATION

INCLUDES ITEMS W/*
15 50981 CONTROL VALVE, STEERING .......ccoocvverrirrienns 2 REMOTE CONTROL OPERATION
INCLUDES ITEMS W/#

16 57477 HYDRAULIC FITTING, GE 18 LM 3

17 57504 HYDRAULIC FITTING, GE 12 SM 5

18 57515 HYDRAULIC FITTING, GE 15 LM 2

19 57540 HYDRAULIC FITTING, SWVE 12 SM 3

20%# 54558 ALLEN HEAD CAP SCREW, M5X50 16

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 53



P33/24 HHM-HHMR —VALVE BLOCK (VARIABLE EXCENTRIC WEIGHT) ASSY.

VALVE BLOCK (VARIABLE EXCENTRIC WEIGHT) ASSY.

@/L%

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 54



P33/24 HHM-HHMR —VALVE BLOCK (VARIABLE EXCENTRIC WEIGHT) ASSY.

VALVE BLOCK (VARIABLE EXCENTRIC WEIGHT) ASSY.

NO. PARTNO. PARTNAME QTY. REMARKS
1 39726 ADHESIVE PLATE 1

2 59304 PIN, 2.3X8 4

3 58077 WASHER, 8.4 2

4 58177 WASHER, A8.4 2

5 57682 CUTTING RING, 12-L/S 2

6 68356 PROTECTING CAP, CO 700894 1

7 55900 HEX BOLT, M8X16 4

8 48072 CONTROL BLOCK ....ccoveviiriciiiriieicreien, L FOR VARIABLE EXCENTRIC WEIGHT
9 57686 HEX NUT, 12-L (M18X1.5) 2

10 3-10269 VALVE SUPPORT 1

11 05259 VALVE PLATE 1

12 57527 HYDRAULIC FITTING, SWVE 10 LM 1

13 57535 HYDRAULIC FITTING, SWVE 15 LM 2

14 57727 HYDRAULIC FITTING, EVGE 12 LM 1

15 68357 SWITCH, CO 70045 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 55



P33/24 HHM-HHMR — THROTTLE CABLE ASSY.

THROTTLE CABLE ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 56



P33/24 HHM-HHMR — THROTTLE CABLE ASSY.

THROTTLE CABLE ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 05224 FASTENING PLATE 1
2 63819 LOCKING BOLT, 6X24 SXN 01 1
3 58251 TOOTHED LOCK WASHER, A 5.3 4
4 64026 ROD HEAD BOLT, G6X24 1
5 64548 THROTTLE CABLE 1
6 64551 GRIP, HANDLE 1
7 56222 SCREW, M5X20 4
8 58325 RETAINING WASHER, S-8 2
9 55909 HEX BOLT, M8X14 2

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 57



P33/24 HHM-HHMR — RECEIVER/CONSOLE ASSY.

RECEIVER/CONSOLE ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 58



P33/24 HHM-HHMR — RECEIVER/CONSOLE ASSY.

RECEIVER/CONSOLE ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 3-10309 SPRING 1
2 58618 COPPER RING, 10X14X1 1
3 3-10280 BONNET, COVER 1
4 3-10279 COVER, COMPL. .....coevieiirninierenieeeis LR RW 1504 HF/HFS/HFVS
4 3-10310 COVER, COMPL. ......cooeiiirireerisiereiis T RW 1504 /HK/HFK
5 3-10060 RECEIVER CONE SUPPORT

6 51618 AERATION 1
7 58252 TOOTHED LOCK WASHER, A6.4 1
8 69713 SPRING BOLT WITH TOP 1
9 3-10172 EDGE PROTECTION 1
10 51219 BALL, DURCH. 12 1
11 56218 SCREW, M6X10 4
12 62029 O-RING, DURCHM. 14X2 1
13 58027 WASHER, B10.5 4
14 58026 WASHER, B8.4 4
15 63092 BRACKET, RSGU 1/2X14/15 3
16 3-10085 PROTECTING CAP 1
17 58324 RETAINING WASHER, S-6 VERZINKT 3
18 58325 RETAINING WASHER, S-8 2
19 57161 HEX NUT, BM 20X1.5 2
20 57079 HEX NUT, M8 2
21 55911 HEX BOLT, M10X20 4
22 55901 HEX BOLT, M8X20 2
23 58830 DRAIN PLUG, PG-13.5 1
24 68333 RECEIVER CONE 1
25 3-10119 CELLULAR RUBBER PLATE 1
26 3-10303 CELLULAR RUBBER PLATE 1
27 54560 ALLEN HEAD CAP SCREW, M5X8 2
28 54600 ALLEN HEAD CAP SCREW, M6X12 2
29 54018 ALLEN HEAD CAP SCREW, M6X14 1
30 54048 ALLEN HEAD CAP SCREW, M8X60 2
31 3-10627 REINFORCING RING 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 59



P33/24 HHM-HHMR — CONSOLE COMPONENTS 1 ASSY.

CONSOLE COMPONENTS 1 ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 60



P33/24 HHM-HHMR — CONSOLE COMPONENTS 1 ASSY.

CONSOLE COMPONENTS 1 ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 3-10129 DIESEL INDICATION TUBE 1
3 3-10225 FOAM RUBBER 1
4 69411 CABLE BUSHING 1
5 69410 CABLE BUSHING 1
6 3-10266 EDGE PROTECTION 1
7 3-10222 AIRDUCT 1
8 58077 WASHER, 8.4 8
9 58177 WASHER, A 8.4 4
10 63084 BRACKET, RSGU 1. 80/25 1
11 63255 BRACKET, D 7-11 2
12 3-10223 APRON 1
13 58334 RETAINING WASHER, S-10 2
14 57079 HEX NUT, M8 4
15 55911 HEX BOLT, M10X20 2
16 55900 HEX BOLT, M8X16 4
17 55901 HEX BOLT, M8X20 4
18 8480062 TANK CAP, FUEL 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 61



P33/24 HHM-HHMR — CONSOLE COMPONENTS 2 ASSY.

CONSOLE COMPONENTS 2 ASSY.

P

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 62



P33/24 HHM-HHMR — CONSOLE COMPONENTS 2 ASSY.

CONSOLE COMPONENTS 2 ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 63093 COVER PLATE, GR.3 GD 4
2 58025 WASHER, B6.4 2
3 63152 STRAP, GR.3 DURCHM. 18 1
4 63165 STRAP, GR.3D 18X18 4
5 55527 HEX BOLT, M8X45 4
6 58808 DRAIN PLUG, M40X1.5 1
7 57507 HYDRAULIC FITTING, GE 18 LM 2
8 57577 HYDRAULIC FITTING, WHO 10 LM 1
9 57583 HYDRAULIC FITTING, WHO 18 LM 1
10 54606 ALLEN HEAD CAP SCREW, M6X30 2

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 63



P33/24 HHM-HHMR —TRANSMITTER CONTROL BOX 1 ASSY.

TRANSMITTER CONTROL BOX 1 ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 64



P33/24 HHM-HHMR —TRANSMITTER CONTROL BOX 1 ASSY.

TRANSMITTER CONTROL BOX 1 ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 3-10114 FOAM RUBBER 1
2 68328 RECEIVER 1
3 3-10458 PLASTIC LATH 1
4 3-10459 PLASTIC LATH 1
5 58077 WASHER, 8.4 5
6 63061 BRACKET, RSGU 1.20/20 1
7 3-10455 TRANSMITTER COMPL. 1
8 3-10007 TRANSMITTER HOLDING SHEET 1
9 58325 RETAINING WASHER, S-8 7
10 55900 HEX BOLT, M8X16 4
11 55901 HEX BOLT, M8X20 7
12 55903 HEX BOLT, M8X25 1
13 3-10075 HOLDING LATH 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 65



P33/24 HHM-HHMR —TRANSMITTER CONTROL BOX 2 ASSY.

TRANSMITTER CONTROL BOX 2 ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 66



P33/24 HHM-HHMR —TRANSMITTER CONTROL BOX 2 ASSY.

TRANSMITTER CONTROL BOX 2 ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1* 68334 BATTERY 1

2 3-10056 BOW 1

3* 68511 RUBBER COLLAR 2

4% 68305 RUBBER PROTECTING CAP 3

5% 39668 STICKER 1

6* 68542 KNOB 2

7 39593 PVC-STICKER, ENGLISH 1

10 39631 PVC-STICKER, ENGLISH 1

13 39634 PVC-STICKER, ENGLISH 1

14 39651 PVC-STICKER, ENGLISH 1

15 39690 PVC-STICKER, ENGLISH 1

16 39691 PVC-STICKER, ENGLISH 1

19 3-10455 TRANSMITTER COMPL. .....cccoviviiiriines T INCLUDES ITEMS W/*
20 56004 SCREW, M4X16 4

21 3-10456 STRAP 1

22% 68675 DRAIN PLUG, PG-7 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 67



P33/24 HHM-HHMR — BATTERY ASSY.

BATTERY ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 68



P33/24 HHM-HHMR — BATTERY ASSY.

BATTERY ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 50657VP BATTERY, DRY 1

2 3-10447 BATTERY VENT TUBE 1

3 3-10300 BATTERY HOLDING SHEET 1

4 05241 BATTERY HOLDER 1

5 68751 FASTENING PLATE, 1011-026-0205 1

6 3-10327 STEEL PLATE 1

7 05267 CONSOLE COMPL. 1

9 3-10366 FUSE BACKFIRE, 305 002 0502 1

10 ACID PACKAGE BIG, FOR DRY BATTERY .. 1 .......... SOURCE LOCALLY
11 58125 WASHER, A 10.5 ST 2

12 58053 WASHER, B 10.5 2

13 58039 WASHER, B 5.3 2

14 63074 BRACKET, RSGU 1 2X 16/15 2

15 56012 SCREW, M5X10 1

16 56092 SCREW, M6X16 2

17 68744 FUSE, 30A 1

18 68745 FUSE HOLDER 1

19 57101 HEX NUT, M6 2

20 55910 HEX BOLT, M10X16 1

21 55911 HEX BOLT, M10X20 1

22 55912 HEX BOLT, M10X25 4

23 58221 LOCK WASHER, 10.5X23X2.5 2

24%  3-10304 CELLULAR RUBBER PLATE 2

25%  3-10305 CELLULAR RUBBER PLATE 2

26*  3-10306 CELLULAR RUBBER PLATE 1

27x  3-10307 CELLULAR RUBBER PLATE 1

28 54550 ALLEN HEAD CAP SCREW, M5X12 2

29 90208HHMR  BATTERY FOAM KIT ..o T INCLUDES ITEMS W/*

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 69



P33/24 HHM-HHMR — OPTIONAL BATTERY DISCONNECTING SWITCH ASSY.

OPTIONAL BATTERY DISCONNECTING SWITCH ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 70




P33/24 HHM-HHMR — OPTIONAL BATTERY DISCONNECTING SWITCH ASSY.

OPTIONAL BATTERY DISCONNECTING SWITCH ASSY.

NO. PARTNO. PARTNAME QTY. REMARKS
1% 50661 BATTERY SWITCH KEY 1

2% 05373 BATTERY DISCONNECTING SWITCH 1

3 90271 BATTERY DISCONNECTING SWITCH COMPL. ...... T INCLUDES ITEMS W/*
4% 3-10391 WIRE CABLE 1

5 05209 HOLDING ANGLE 1

8 58025 WASHER, B6.4 2

9% 57028 HEX NUT, M6 1

10 57078 HEX NUT, M6 2

11x 57079 HEX NUT, M8 2

12% 55894 HEX BOLT, M6X20 1

13% 55901 HEX BOLT, M8X20 2

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 71



P33/24 HHM-HHMR — SUCTION FILTER ASSY.

SUCTION FILTER ASSY.

j

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 72



P33/24 HHM-HHMR — SUCTION FILTER ASSY.

SUCTION FILTER ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
14 54604 ALLEN HEAD CAP SCREW, M6X20 6

15 58324 RETAINING WASHER, S-6 VERZINKT 6

16 3-10568 HOSE 1

17 62115 O-RING, DURCHM. 80X4 1

18 51601 SUCTION FILTER, AS 040-01K 1

19 51750 OIL LEVEL GAGE, MOD. 240/AS R1 1

20 62951 GASKET 1

21 58808 DRAIN PLUG, M40X1.5 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 73



P33/24 HHMR-BD — DOZER BLADE ASSY.

DOZER BLADE ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 74




P33/24 HHMR-BD — DOZER BLADE ASSY.

DOZER BLADE ASSY.

PARTNO. PART NAME
3-10275 SPUD, LEFT
3-10276 SPUD, RIGHT
3-10251 FASTENING PLATE
3-10237 BONNET, COVER, DD 11 4MM STANDARD
3-10252 GUIDANCE TUBE

3-10258 SLIDING PLATE, BACK POM-DELRIN
3-10235 SLIDING PLATE, SIDE POM-DELRIN
3-10274 SLIDING PLATE, FRONT POM-DELRIN
3-10247 RAIL, ST 37K

10 3-10253 SLIDING TUBE

11 3-10324 SHEET METAL GUARD, COMPL.

[=]

TY. REMARKS

COCO\IO)(DAOOI\)—L‘Z
o

—
AANRAROORAR 2L AN MNONW— = =

12 56055 SCREW, M6X12

13 58334 RETAINING WASHER, S-10

14 58325 RETAINING WASHER, S-8

15 57030 HEX NUT, M10

16 55910 HEX BOLT, M10X16

17 55912 HEX BOLT, M10X25 1
18 55901 HEX BOLT, M8X20

19 58221 LOCK WASHER, 10.5X23X2.5

20 54620 ALLEN HEAD CAP SCREW, M8X30

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 75



P33/24 HHMR-BD — LIFT CYLINDER ASSY.

LIFT CYLINDER ASSY.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 76



P33/24 HHMR-BD — LIFT CYLINDER ASSY.

LIFT CYLINDER ASSY.

NO. PARTNO. PARTNAME QTYy. REMARKS
1 3-10236 POSITIONING BLOCK, S 235 JR 2
2 66928 HD-HOSE, 2SNDN 08X280 RSL/RSL 1
3 3-10487 LIFT CYLINDER COMPL. ......cccccvvvrirriirinn. L INCLUDES ITEMS W/*
4 3-10386 CLAMPING PLATE 2
6 52070 SWITCH, HELLA 6DF 003263001 1
7 3-10380 HOSE 1
8 58334 RETAINING WASHER, S-10 4
9 55914 HEX BOLT, M10X35 2
10 58221 SPRING WASHER, 10.5X23X2.5 2
11 3-10389 MOUNTING FRAME COMPL. 1
12 3-10387 TRANSPORT STRAP 2
13 57502 HYDRAULIC FITTING, GE 10 LM 2
14 57577 HYDRAULIC FITTING, WHO 10 LM 4
15 54070 ALLEN HEAD CAP SCREW, M10X50 4
16%  3-10241 BEARING BUSH, GC-CU SN7 ZN PB 2
18% 64201 PILOT, 3-03-40/30 1
19% 63914 BOLT HEAD ROD, GK 1-20 1
20* 58906 PISTON ROD 2
21% 64202 RETAINING RING, SB 35 2
22% 63913 JOINT BEARING 1
23 3-10242 PIN, S 235 JR 1
24% 62904 GASKET SET, DO-40/30/1 1

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 77



P33/24 HHMR-BD —VALVE ASSY.

VALVE ASSY.

PART OF CONSOLE

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 78



P33/24 HHMR-BD — VALVE ASSY.

VALVE ASSY.

NO. PARTNO. PARTNAME QTYy. REMARKS
2 52025 PRESS SWITCH, BOSCH 0 340 000 001 2

3 3-10461 LEVER COMPL. ....cooviiiiiseceeces T, INCLUDES ITEMS W/*
4 59635 HEADLESS PIN, M4X5 4

5 3-10294 GRIP, HANDLE 2

7% 69413 CABLE BUSHING, ART.-NR.: 0842690 1

8% 68846 CABLE FITTING, PG 07 2

9% 62001 O-RING, DURCHM. 6X2 4

12 55901 HEX BOLT, M8X20 4

13 58222 LOCK WASHER, 8.4X18X2 4

14 48011 CONTROL BLOCK, ART. NR. 401504 1

18 3-10312 VALVE PLATE 1

19 57456 HYDRAULIC FITTING, GE 12 LM M18X1.5 1

20 57515 HYDRAULIC FITTING, GE 15 LM 1

21 57540 HYDRAULIC FITTING, SWVE 12 SM 1

22 57577 HYDRAULIC FITTING, WHO 10 LM 2

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 79



P33/24 HHM-HHMR — HYDRAULIC SCHEMATIC

HYDRAULIC SCHEMATIC
| 13 | C?:zs;z w o s
yall 45011 ] | {
I 88021 ce e cha g l
—_— :+.+.%
1 O
12 808 s ¢ enady | ] h g
—= T . "
o w4 | 5 |,} W T +|
- — B 12— 4 T
F L = = T de: AH}LH\IIO
| /ﬁ%ﬂﬂn | T
|
A1=1 1 _/I/7
JiCsuienmy = Sp—
| | i S
o | | |
I‘ A! “‘A‘ I
—JB lr—vng_}J N
A
I 1= " 2700m|n' \
LL@\ 9
1

7

5 6
ITEM NO. DESCRIPTION ITEM NO. DESCRIPTION
1 Deisel Engine 8 Valve (Drive Left)
2 Hydraulic Pump 9 Valve (Drive Right)
4 Suction Filter 10 Safety Shut-Down Valve
5 Oil Tank 11 Gear Motor
6 High-Pressure Filter 12 Countertorque Brake
7 Valve (Vibration/High Speed) 13 Hydraulic Motor

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 80




P33/24 HHMR-BD — HYDRAULIC SCHEMATIC

HYDRAULIC SCHEMATIC

45011
88021 service exchange

e g ==

45012
88022 service exchange

I v : g; service exchange
5 1 B e i
e Iz
[

8

= “"7/'1 [
90
=}
N}

@%%’l

|
o I [esVdil

ST T T,

1

A
l‘ l 5Tl ——] 71 n= 2700 min”
3 ()=
0] IEe
. 1
2
Table 2. Component Description

ITEM NO. DESCRIPTION ITEM NO. DESCRIPTION
1 Deisel Engine 8 Valve (Drive Right)
2 Hydraulic Pump 9 Safety Shut-Down Valve
3 Suction Filter 10 Gear Motor
4 Oil Tank 11 Countertorque Brake
5 High-Pressure Filter 12 Hydraulic Motor
6 Valve (Vibration/High Speed) 13 Valve (Dozer Blade)
7 Valve (Drive Left) 14 Valve (Excentric Weight)

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 81



P33/24 HHM-HHMR — HYDRAULIC HOSE LAYOUT

HYDRAULIC HOSE LAYOUT
CONTROL VALVE
(RIGHT)

| CONTROL VALVE CONTROL VALVE
(LEFT) (VIBRATION/HIGH SPEED)

______________________

COCKPIT

____________

HYDRAULIC
PORTS
(COCKPIT SIDE)
SAFETY

SHUT-DOWN
VALVE

—————————————————

GEAR

2 MOTOR |
? : HYDRAULIC

i d PORTS
| (ENGINE SIDE)

________________

| PRESSURE
FILTER

HYDRAULIC
OIL TANK

/A\ SEE TABLE 3 ON PAGE 84 FOR
HYDRAULIC HOSE LOCATOR CHART

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 82



P33/24 HHM-HHMR — HYDRAULIC HOSE LAYOUT

HYDRAULIC HOSE LAYOUT

NO. PARTNO. PART NAME QTy. REMARKS

1 66996 HD-HOSE 1 2 SN DN 10X850 RSL/RSL 90°

2 66790 HD-HOSE 1 2 SN DN 10X1010 RSL 90° SL 65/RSL 90° V-225°
3 66791 HD-HOSE 1 2 SN DN 10X825 RSL 90° /RSL 90° V-245°

4 66620 HD-HOSE 1 2 SN DN 10X250 RSL 90° /RSL 45°

5 66995 HD-HOSE 1 2 SN DN 10X770 RSL 45° /RSL 90° SL 65 V-240°
6 66691 HD-HOSE 1 2 SN DN 10X360 RSL 90° /RSL 90° SL 65 V-225°
7 66519 HD-HOSE 1 2 SN DN 10X360 RSL/RSL 90°

8 66519 HD-HOSE 1 2 SN DN 10X360 RSL/RSL 90°

9 66519 HD-HOSE 1 2 SN DN 10X360 RSL/RSL 90°

10 66681 HD-HOSE 1 2 SN DN 10X1440 RSL/RSL

1 65344 HD-HOSE 1 2 SN DN 10X1410 RSL/RSL

12 66697 HD-HOSE 1 2 SN DN 10X680 RSL/RSL

13 66698 HD-HOSE 1 2 SN DN 10X810 RSL/RSL

14 66692 HD-HOSE 1 2 SN DN 12X1000 RSL/RSL 45° @15

15 66693 HD-HOSE 1 2 SN DN 12X840 RSL/RSL 45° @15

16 66406 HD-HOSE 1 1 SN DN 06X380 RSL/RSL

17 66405 HD-HOSE 1 1 SN DN 08X405 RSL/RSL 90°

18 66405 HD-HOSE 1 1 SN DN 08X405 RSL/RSL 90°

19 66684 HD-HOSE 1 1 SN DN 08X360 RSL 45° /RSL 90°

20 66694 HD-HOSE 1 1 SN DN 16X465 RSL 45° /RSL 90° V-270°

21 66695 HD-HOSE 1 1 SN DN 16X335 RSL 90° /RSL 90° V-270°

22 66696 HD-HOSE 1 1 SN DN 16X250 RSL /RSL 90°

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 83



P33/24 HHM-HHMR — HYDRAULIC HOSE LOCATOR CHART

HYDRAULIC HOSE LOCATOR CHART

Table 3. Hydraulic Hose Layout

DESTINATION
ITEM NO.
FROM TO
1 HYDRAULIC PUMP PORT B CONTROL VALVE (VIB.) PORT E
2 HYDRAULIC PUMP PORT D HIGH-PRESSURE FILTER PORT B
3 HYDRAULIC PUMP PORT C CONTROL VALVE (RIGHT) PORT D
4 HIGH-PRESSURE FILTER PORT A CONTROL VALVE (VIB.) PORT D
5 HYDRAULIC PUMP PORT A CONTROL VALVE (LEFT) PORT B
6 SAFETY SHUT-DOWN VALVE PORT A HYDRAULIC PORT (COCKPIT SIDE) C
7 SAFETY SHUT-DOWN VALVE PORT D CONTROL VALVE (LEFT) PORT A
8 SAFETY SHUT-DOWN VALVE PORT B HYDRAULIC PORT (COCKPIT SIDE) B
9 SAFETY SHUT-DOWN VALVE PORT C CONTROL VALVE (RIGHT) PORT C
10 HYDRAULIC PORT (ENGINE SIDE) E CONTROL VALVE (RIGHT) PORT B
11 HYDRAULIC PORT (ENGINE SIDE) D CONTROL VALVE (LEFT) PORT C
12 HYDRAULIC PORT (ENGINE SIDE) B HYDRAULIC PORT (COCKPIT SIDE) E
13 HYDRAULIC PORT (ENGINE SIDE) C HYDRAULIC PORT (COCKPIT SIDE) D
14 GEAR MOTOR PORT A CONTROL VALVE (VIB.) PORT C
15 GEAR MOTOR PORT C CONTROL VALVE (VIB.) PORT B
16 GEAR MOTOR PORT B MANIFOLD PORT B
17 MANIFOLD PORT C HYDRAULIC PORT (COCKPIT SIDE) A
18 MANIFOLD PORT A HYDRAULIC PORT (ENGINE SIDE) A
19 HYDRAULIC PORT (COCKPIT SIDE) F COCKPIT PORT A
20 CONTROL VALVE (VIB.) PORT A HYDRAULIC OIL TANK PORT A
21 CONTROL VALVE (LEFT) PORT D HYDRAULIC OIL TANK PORT B
22 CONTROL VALVE (RIGHT) PORT A HYDRAULIC OIL TANK PORT C

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 84




P33/24 HHM-HHMR — COMPONENT LOCATOR

COMPONENT LOCATOR
% d
HYDRAULIC COCKPIT
OIL TANK
\\\ VALVES
BATTERY
HIGH-
PRESSURE
ENGINE FILTER
SAFETY
: SHUT-DOWN
| VALVE
HYDRAULIC :
PUMP |
| HYDRAULIC
; PORTS
| COCKPIT-SIDE
FRAME VIBRATOR
MANIFOLD

HYDRAULIC
PORTS
ENGINE-SIDE

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 85



P33/24 HHM —ELECTRICAL COMPONENT LOCATOR

ELECTRICAL COMPONENT LOCATOR (P33/24 HHM)

| 21 @

17 18;'[,[1
o @

18 =
T / See next page for corresponding

NOTE wiring schematic.

BELERALE

Position 8:  Cockpit
Position 9:  Starter Switch
Position 10:  Generator Control
Position 11:  Qil Control
Position 12:  Inclinometer Indicator
@ Position 13:  Hour counter
Position 16:  Shut-off Solenoid
Position 17:  Oil Pressure Switch
Position 18:  Starter
Position 19:  Battery
Position 20:  Regulator
Position 21:  Alternator

ANy |
g @ ‘ Position 22:  Ground Cockpit/Valve Control Device

=] Position 23: ~ Central Ground
] e{1) Position 24: ~ Central Fuse
‘ Position 25:  Engine Control
| @ @ | Position 27:  Engine
I— g ®®J Position 28:  Battery Section Switch

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 86



P33/24 HHM —WIRING SCHEMATIC

WIRING SCHEMATIC (P33/24 HHM)

w9 TR ()

1)

MB
EX

EEE
gg £ i3 23
- a7 L O T
R e L
* e ®
L] H o

3

5560w 656G &0
o~

NOMe= OO0 D0
o -

Es
gEEEWEEEEE EE

wo—ub g 7 3 s b—

< wb g | iq
N——uub § |
—ub gl

ruh ¢ z 3 s 65—
o
- wabh g o3
T
b gg m = iy E &
=2
5 & e
§

wb gy

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 87




P33/24 HHMR — ELECTRICAL COMPONENT LOCATOR

ELECTRICAL COMPONENT LOCATOR (P33/24 HHMR)

| 21 @
17 18

o o
o
16 _—II:

— See next page for corresponding
NOTE wiring schematic.

CECETaTe

@ Position 1:  Drive Left Forward
Position 2:  Drive Left Backward

Position 3:  Drive Right Forward

Position 4:  Drive Right Backward

Position 5:  Vibration Forward

Position 6:  Vibration Backward

Position 7:  High Speed

Position 8:  Cockpit

Position 9:  Starter Switch

Position 10:  Generator Control

Position 11:  Qil Control

Co) @ Position 12:  Inclinometer Indicator

Position 13:  Hour Counter

Position 14:  Valve Control Device

Position 15:  Pre-amplifier

Position 16:  Shut-off Solenoid

Position 17:  Oil Pressure Switch

Position 18:  Starter

Position 19:  Battery

Position 20:  Regulator

Position 21:  Alternator

®
B

T an oD | Position 22:  Ground Cockpit/Valve Control Device
0o0gQg 8 | Position 23:  Central Ground
@@@@ é o Position 24:  Central Fuse
I g I i1 o1 Position 25:  Engine Control
O®©O® | ® | Position 26:  Transmitter
| NN Position 27:  Engine
LL@@_] Position 28:  Battery Section Switch

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 88



O
—
<
=
LLl
L
O
n
oS
=
o
=
|
oc
—
- -
- -
T
S
o
o

wbs | as_|

51 A

by ) s

b | 85

by 1 As

ol |

by as

gy s

WL A

g |
aw\: | g | 7

Wiy | As

wub g | 4q

nab 5|
mifistae.

i

I ——
‘H T —rTY?
7 e ——ry

13-4
0

[

[
| 2b
[l

wub g | ME——
1 0 % 5

wwb g | 34—

wib § | mE

b g | ms

£ & [

wub g | ms

WIRING SCHEMATIC (P33/24 HHMR)

b ¢ z yas3b
ruwwb ¢ z 34796

b G | #s

wub g | »m“@/
—uwb g | °b6 —m

3 v

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 89



P33/24 (VAR.EXC.WEIGHT) — ELECTRICAL COMPONENT LOCATOR

ELECTRICAL COMPONENT LOCATOR (P33/24 VAR. EXC. WEIGHT)

|21 D)

17 18

@
L
16 —|—

See next page for corresponding
NOTE wiring schematic.

CECETaTe

Position 2:  Drive Left Backward
Position 3:  Drive Right Forward
Position 4:  Drive Right Backward
Position 5:  Vibration Forward
Position 6:  Vibration Backward
Position 7:  High Speed

Position 8:  Cockpit

Position 9:  Starter Switch

Position 10:  Generator Control

Position 11:  Qil Control
(O) @ Position 12:  Inclinometer Indicator
Position 13:  Hour Counter
Position 14:  Valve Control Device
@ Position 15:  Pre-amplifier
Position 16:  Shut-off Solenoid
Position 17:  Qil Pressure Switch
Position 18:  Starter
Position 19:  Battery
Position 20:  Regulator
— Position 21:  Alternator
y1 Position 22:  Ground Cockpit/Valve Control Device
| Position 23:  Central Ground
0 Position 24:  Central Fuse
Position 25:  Engine Control

@ Position 1:  Drive Left Forward

®

®

@oEo
©oe0o

e_
@ | Position 26:  Transmitter

@ [ Position 27:  Engine

= | Position 28:  Battery Section Switch

Position 29:  Control Box

Position 30:  Manual Control Box

®oEo
A >
Ghe ®Eme|

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 90



68554

ET Nr

qmm

gr/rs C 5 gmm
rs 0 5 gmm

rf/bl ¢ 5

mmmmm

55555
00000

P33/24 (VAR. EXC.WEIGHT) —WIRING SCHEMATIC

_

|

£595589

WIRING SCHEMATIC (P33/24 VAR. EXC. WEIGHT)

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 91



P33/24 HHMR-BD— WIRING SCHEMATIC

WIRING SCHEMATIC (P33/24 HHMR-BD)

L O Prass,
sw
DC2v 1A

0 5Kglom3
off

it

Shild UP/DOWN'
loat

Switch
‘additonal capacity*
wss
‘addibons! capacity
DC 12V 18A

DCI2v317A

o
Ul
pu
hu
pu
p

L%H
Ul

Vibration-Back
DC 12V317A
Spesd-control
DC12V3174

Ki 15
£
stop
DC 12V 3 17A
teft-forward
DC 12V 317A
feft-back
OC 12V 317
Hght-forward
DC 12V 237A
right back

[

Buttor
Shild down

I

— 1

==

|

j—mmv | oo
) (=t
il )

NS i

iesel engine

2G40

s
@
)

N
woREi
ABCDEF
ISO ¢ L1530 ¢
AC/MC Controller
Ducats 343638

Shiid
“Position up

— Haiz-]

wss

o
in

E%'ED

ws4

|
|
388:

‘Generator
DC 12V 20A

1

ws2

ws1 ws3
DC12V18A DC12Vi8A DC12V18A DC12V33A DC12V18A

.
isolated It
Fuse 30A
[
+
A

Battery
DCI2VT2A

el

- 3 7
Co Lkl i
g8 8 g8l 58 esbiil S Bt
Snnvolea 2ot t8o2 ,y wBE mazgfﬁﬂnmgf =5
erad HERI T PEPIS tH P T
cNmvnornoalSrNIIRERE JpuduwWudIoNJIZZLAORD> Ex

i
1
o
L
shild electronic

=l
3

8 <

&3 g 2
483 0 L 8
o, i

mgwg g agu 22 H g -§§ §§

% ge%%sé %‘és 8888 zogmoonzen

BZEP| ~Avmvnbroaf  Cwev caeovnone 2

G52

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 92



NOTE PAGE

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 93



Effective: October 1, 2002

TERMS AND CONDITIONS OF SALE — PARTS

PAYMENT TERMS
Terms of payment for parts are net 30 days.
FREIGHT POLICY

All parts orders will be shipped collect or
prepaid with the charges added to the in-
voice.All shipments are F.O.B.point of origin.
Multiquip’s responsibility ceases when a
signed manifest has been obtained from the
carrier, and any claim for shortage or dam-
age must be settled between the consignee
and the carrier.

MINIMUM ORDER

The minimum charge for orders from Mul-
tiquipis $15.00 net. Customers will be asked
forinstructions regarding handling of orders
not meeting this requirement.

RETURNED GOODS POLICY

Return shipments willbe accepted and credit
will be allowed, subject to the following pro-
visions:

1. AReturned Material Authorization must
be approved by Multiquip prior to ship-
ment.

2. To obtain a Return Material Authoriza-
tion, a list must be provided to Multiquip
Parts Sales that defines item numbers,
quantities, and descriptions of the items
to be returned.

a. The parts numbers and descrip-
tions must match the current parts
price list.

b. The list must be typed or computer
generated.

c. Thelistmust state the reason(s) for
the return.

d. The list must reference the sales
order(s) or invoice(s) under which
theitems were originally purchased.

e. The list mustinclude the name and
phone number of the person re-
questing the RMA.

3. Acopy of the Return Material Authori-
zation must accompany the return
shipment.

4. Freight is at the sender’s expense. All
parts must be returned freight prepaid
to Multiquip’s designated receiving point.

5. Parts must be in new and resalable
condition, inthe original Multiquip pack-
age (if any), and with Multiquip part
numbers clearly marked.

6. The following items are not returnable:

a. Obsolete parts. (If an item is in the
price book and shows as being re-
placed by another item, it is
obsolete.)

b. Any parts with a limited shelf life
(such as gaskets, seals, “O” rings,
and other rubber parts) that were
purchased more than six months
prior to the return date.

c. Any line item with an extended
dealer net price of less than $5.00.

d. Special order items.

e. Electrical components.

f. Paint, chemicals, and lubricants.
g. Decals and paper products.

h. Iltems purchased in kits.

7. The sender will be notified of any mate-
rial received that is not acceptable.

8.  Such material will be held for five work-
ing days from notification, pending
instructions. If a reply is not received
within five days, the material will be
returned to the sender at his expense.

9. Credit on returned parts will be issued
atdealer net price at time of the original
purchase, lessa 15% restocking charge.

10. Incases where anitem is accepted, for
which the original purchase document
can not be determined, the price will be
based onthe list price that was effective
twelve months prior to the RMA date.

11. Credit issued will be applied to future
purchases only.

PRICING AND REBATES

Prices are subject to change without prior
notice. Price changes are effective on a
specific date and all orders received on or
after that date will be billed at the revised
price. Rebates for price declines and added
charges for price increases will not be made
for stock on hand at the time of any price
change.

Multiquip reserves the right to quote and sell
directto Governmentagencies, and to Origi-
nal Equipment Manufacturer accounts who
use our products as integral parts of their
own products.

SPECIAL EXPEDITING SERVICE

A $35.00 surcharge will be added to the
invoice for special handling including bus
shipments, insured parcel post or in cases
where Multiquip must personally deliver the
parts to the carrier.

LIMITATIONS OF SELLER’S LIABILITY

Multiquip shall not be liable hereunder for
damages in excess of the purchase price of
the item with respect to which damages are
claimed, and in no event shall Multiquip be
liable for loss of profit or good will or for any
other special, consequential or incidental
damages.

LIMITATION OF WARRANTIES

No warranties, express orimplied, are made
in connection with the sale of parts or trade
accessories nor as to any engine not manu-
factured by Multiquip. Such warranties made
in connection with the sale of new, complete
units are made exclusively by a statement of
warranty packaged with such units, and
Multiquip neither assumes nor authorizes
any person to assume for it any other obliga-
tion or liability whatever in connection with
the sale of its products. Apart from such
written statement of warranty, there are no
warranties, express, implied or statutory,
which extend beyond the description of the
products on the face hereof.

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 94



NOTE PAGE

P33/24 HHM-HHMR — PARTS MANUAL — REV. #0 (03/10/06) — PAGE 95



PARTS MANUAL

HERE'S HOW TO GET HELP

PLEASE HAVE THE MODEL AND SERIAL
NUMBER ON-HAND WHEN CALLING

UNITED STATES
Multiquip Corporate Office MQ Parts Department
18910 Wilmington Ave. Tel. (800) 421-1244 800-427-1244 Fax: 800-672-7877
Carson, CA 90746 Fax (800) 537-3927 310-537-3700 Fax: 310-637-3284
Contact: mq@multiquip.com
Mayco Parts Warranty Department
800-306-2926 Fax: 800-672-7877 800-421-1244, Ext. 279 Fax: 310-537-1173
310-537-3700 Fax: 310-637-3284 310-537-3700, Ext. 279
Service Department Technial Assistance
800-421-1244 Fax: 310-537-4259 800-478-1244 Fax: 310-631-5032
310-537-3700
MEXICO UNITED KINGDOM
MQ Cipsa Multiquip (UK) Limited Head Office
Carr. Fed. Mexico-Puebla KM 126.5 Tel: (52) 222-225-9900  Hanover Mill, Fitzroy Street, Tel: 0161 339 2223
Momoxpan, Cholula, Puebla 72760 Mexico  Fax: (52) 222-285-0420  Ashton-under-Lyne, Fax: 0161 339 3226
Contact: pmastretta@cipsa.com.mx Lancashire OL7 OTL
Contact: sales @multiquip.co.uk
CANADA BRAZIL
Multiquip Multiquip
4110 Industriel Boul. Tel: (450) 625-2244 Av. Evandro Lins e Silva, 840 - grupo 505 Tel: 011-55-21-3433-9055
Laval, Quebec, Canada H7L 6V3 Fax: (450) 625-8664 Barra de Tijuca - Rio de Janeiro Fax: 011-55-21-3433-9055
Contact: jmartin@multiquip.com Contact: cnavarro@multiquip.com.br, srentes @ multiquip.com.br

© COPYRIGHT 2005, MULTIQUIP INC.

Multiquip Inc and the MQ logo logo are registered trademarks of Multiquip Inc. and may not be used, reproduced, or altered without written permission. All other trademarks
are the property of their respective owners and used with permission.

This manual MUST accompany the equipment at all times. This manual is considered a permanent part of the equipment and should remain with the unit if resold.

The information and specifications included in this publication were in effect at the time of approval for printing. lllustrations, descriptions, references and technical data
contained in this manual are for guidance only and may not be considered as binding. Multiquip Inc. reserves the right to discontinue or change specifications, design or
the information published in this publication at any time without notice and without incurring any obligations.

Your Local Dealer is:

VISR
MULTIQUIP




